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Principal PINGXIANG DELI HEALTH TECHNOLOGY CO., LTD.

Production company PINGXIANG DELI HEALTH TECHNOLOGY CO., LTD.

Sample KN95 mask(non-medical)
Type KN95
Test Category Commission test
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KN95 Mask(non-medical)
Sample Sample no. YFZ20/009790
Sample deliveryf (V)
Brand I Type KN95
Principal PINGXIANG DELI HEALTH TECHNOLOGY CO., LTD. Test Category Commision test
Address PINGXIANG, JIANGXI Batch no. 20200331-8
Company PINGXIANG DELI HEALTH TECHNOLOGY CO., LTD. Sampling no. T
Entrusted by I Prod. date I
Sampling unit — Quantity 50pcs
Sampling add. I Sampling base T
Sampling date I Test add.
Lab in Guangzhou
Sample-receive 2020.04.06 Test date 2020.04.06-2020.04.12
Test standard GB 2626-2006 Respiratory protective equipment-Self-suction filter anti-particulate respirator

Judgment basis

4 items to be inspected, all meet requirements of standard.

Conclusion

Remark Within report,“---"means N/A,“/’'means BLANK
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Approve: . _ Check: s Inspector: W
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No.

Test item[unit]

Standard
terms

Test result

Conclusion

Remark

Filtration efficiency[%]

5.3

KN95 = 95.0

98.8

98.5

99.0

W/O pre-
treatment

98.2

99.0

98.7

Qualified

98.6

98.7

99.0

98.9

99.2

Pre-treatment

98.8

99.0

99.2

98.9

Detection of sodium chloride
particles
Temperature:(25+5)C
Humidity: (30£10)%

Actual temperature: (24) C

Actual humidity: (34> %

Inspiratory
resistance[Pa]

5.5

Total inspiratory resistance<350

IW/O pre-treatment

132.9

134.1

Qualified

Pre-treatment

137.3

140.2

Expiratory
resistance[Pa]

5.5

Total expiratory resistance<250

IW/O pre-treatment

93.4

96.9

Qualified

Pre-treatment

101.4

104.2
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Test item{unit] Standard itirljard re ent o Test result
No. terms & Conclusion |[Remark
Bt R
T No burning
(Q1) occurs
IW/O pre-treatment
Parts exposed to the flame shall not burn No burning
4 flammability 5.13 after being removed from the flame; If it oceurs Qualified | /
burns, time should not exceed 5s
No burning
occurs
Pre-treatment
No burning

occurs
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Sample description

/

Type or other illustration

Type: KN95




Notes:

1.
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Test address: #10, Science Avenue, Huangpu District, Guangzhou.

2. Address of entrusting company: New third board industrial park, development zone, pingxiang city, jiangxi,337000, China

3.

4.

5.

6.

7.

Test environmental condition:Test are all carried out under the conditions stipulated by the corresponding standards(unless otherwise specified)

Sampling procedure(if applicable): -------

Deviation from the standard method(if applicable): -------

Description of test result uncertainty(if applicable): -------

Subcontract project and subcontractor(if applicable): -------




	No.FZ2009790
	检测报告
	检测报告
	TESTREPORT

	检测报告
	TESTREPORT

	检测报告
	TESTREPORT


